Intertek Testing Services
Labtest g

Heng Kong Government Recognized Service Supplier
Approved Laboratory of ]nt-u:mnumal Wool Sccretariat

Members of

American National Standards Institute Hong Kong Associstion of Certification Laboratorics
American Socicty for Testing and Matcrials Heng Kong Tovs Council

Hritish Standards Institute

TEST REPORT NUMBER: TXT409350

APPLICANT: TUNG KONG NON-WOVEN FABRIC DATE:

MANUFACTURES LTD

EM 3D 3/F LOYAL CTR

8§28 CHEUNG SHA WAN RD KLN
HK

ATTN: ALBERT YU

SAMPLE DESCRIPTION:

APR 16, 2001

TWO (2) PIECES OF SUBMITTED WOVEN PILLOW IN KHAKI SANDWICHED WITH

(&) PEARL FILLER AND (B) DOWNM.
DATE RECEIVED/DATE TEST STARTED : APR 10, 2001.
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CONCLUSION:
(A) (B}
APPEARANCE AFTER WASH M M
MOTE : M = COMMERCIALLY ACCEPTABLE F = FAIL # = NO COMMENT
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PREPARED AND CHECKED BY:
FOR INTERTEK TESTING SERVICES HK LTD

ERIC S.K. SIT
GENERAL MANAGER
TEXTILE AND FOOTWEAR DIVISION

YMTONG / tewchak

Intertek Testing Services Hong Kong Litd.
2/F., Garment Centre, 576 Castle Peak Road, Kowloon, Hong Kong.
Tel: (852) 2173 8888 Fax: (852) 2786 1903

Attention is drawn to the terms and conditions printed overleall
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Intertek Testing Services
ITS Labtest g

Hong Kong Government Recognized Serviee Supplier
Approved mf.nhcrrﬂlury of Intemational Wool Secretariat

Members of _ ) _
American Mational Standarnds Instiiute Hong Kong Association of Certification Laboratories

American Society for Testing and Materials Hong Bong Tovs Couneil
British Standards Institute

TEST REFORT NUMBER: TXT409350

TESTS CONDUCTED (AS REQUESTED BY THE APPLICANT)

1 APPEARANCE AFTER WASH (12 MINUTES MACHINE WASH AT 105F,
NORMAL CYCLE, IN AATCC 1993 DETERGENT SOLUTION AND
FOLLOWED BY TUMBLE DRY - COTTON/STURDY) :

SAMPLE (A)

AFT THE 1-ST WASH

OCBSERVATION :

. EARL FILLER FIBRE WAS FOUND PENETRATING THROUGH
THE WOVEN FABRIC.

. A FEW PEARL FILLER FIBRE WERE FOUND PENETRATING
THROUGH THE STITCHING OF WOVEN FABRIC.

. TINY CREASES WERE FOUND ON THE WOVEN FABRIC.
MODERATE PUCKERS WERE FOUND ALONG THE STITCHINGS.
THE GENERAL APPEARANCE OF THE WASHED SAMPLE WAS STILL

ACCEPTABLE.

AFTER THE 3-RD WASH

OBSERVATION :

- NO PEARL FILLER FIERE WAS FOUND PENETRATING THROUGH
THE WOVEN FABRIC.

. A FEW PEARL FILLER FIBRE WERE FOUND PENETRATING
THROUGH THE STITCHING OF WOVEN FABRIC.

. THE WASHED SAMPLE FADED SLIGHTLY.

. TINY CREASES WERE FOUND ON THE WOVEN FABRIC.
MODERATE PUCKERS WERE FOUND ALONG THE STITCHINGS.
THE GENERAL APPEARANCE OF THE WASHED SAMPLE WAS STILL

ACCEPTABLE,
SAMPLE (B)
AFTER THE 1-ST WASH
BSERVATION :
. OWN FIBRE WAS FOUND PENETRATING THROUGH THE
WOVEN FABRIC.
., A FEW D OWN FIBRE WERE FOUND PENETRATING THROUGH
THE STITCHING OF WOVEN FABRIC.
. TINY CREASES WERE FOUND ON THE WOVEN FAEBRIC.
. MODERATE PUCKERS WERE FOUND ALONG THE STITCHINGS.
THE GENERAL APPEARANCE OF THE WASHED SAMPLE WAS STILL
ACCEFPTABLE.
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Intertek Testing Services

Hong Keng Government Recognized Service Supplier
Approved Laboratory of Intemational Wool Sccretariat

Mombers of 3

American National Standards Institute Hong Kong Associntion of Certification Laboratorics
American Socicty for Testing and Materials Hong Kong Toys Council

British Standards Institue

TEST REPORT NUMBER: TXT409350
TESTS CONDUCTED (AS REQUESTED BY THE APPLICANT)

APPEARANCE AFTER WASH (CONT’D)

AFT THE 3- WASH

SERVATION :
. FIBRE WAS FOUND PENETRATING THROUGH THE

WOVEN FABRIC.

4 FEW DOWN FIBRE WERE FOUND PENETRATING THROUGH

THE STITCHING OF WOVEN FAERIC.

THE WASHED SAMPLE FADED SLIGHTLY.

TINY CREASES WERE FOUND ON THE WOVEN FABRIC.

. MODERATE PUCKERS WERE FOUND ALONG THE STITCHINGS.
THE GENERAL APPEARANCE OF THE WASHED SAMPLE WAS STILL
ACCEPTAELE.
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